No. Description Qty [ No. Description Qty| No.
1 Chassis assembly 1 34 |Flat gasket 10*22*2 6 63
2 |Rubber block 2 35 'Hexagon flange bolt M6*12 4 64
3 |Hexagon socket head cap screw M8*25 4 36 Belt cover guard seat 1 65
4 Flat gasket 28*18*1.6 4 37 |Hexagon flange bolt M10*25 2 66
5 'Hexagon flange bolt M10*25 4 38 'Hexagon flange nut M10 2 67
6 |Hexagon flange nut M10 4 40 Spherical bearing with square seat 2 68
7 | Support plate 2 41 Housing cover assembly 1 69
8 |Hexagon nylon locknut M8 4 42 Shaft retaining ring 230 2 70
9 |axle 1 43 Hexagon flange face bolt M10*25 8 71
10 |Hexagon flange bolt M 8*20 2 44 Elastic washer 10 8 72
11 |Gasoline engine LX389 (A-axis) 2 45 Flat washer 210*20*2 8 73
12 |Semicircular square neck screw M10*45 4 46 Cone sleeve small pulley @95 1 74
13 |Hexagon flange nut M10 4 47 Small belt wheel axle spacer @32*@25.5*23.5/1 75
15 |Hexagon bolt M10*65 4 48 Hexagon socket set screw M8*20 2 76
17 |Hexagon nut M10 4 49 Flat washer g8*22*2 1 77
18 |Cutter holder assembly 1 50 Hexagon bolt 8*30 1 78
19 |Cutter assembly 1 51 |Flat key 7*8*30 1 79
20 |Guard 1 52 |Cone sleeve large pulley @145 1 80
21 Rear support tube 1 53 |Hexagon bolt M10*25 1 81




22 'Hexagon flange bolt M10*25 6 54 |Flat washer g10*32*4 1 82
23 'Hexagon flange nut M10 8 55 Flat key 10*8*28 1 83
26 Hexagon bolt M10*60 2 56 Blade (300mm*70*6.5) 2 84
27 Chopper plate 1 57 'Hexagon bolts (12.9) thick 4.5-M10*25 10 | 85
28 Hexagon socket head cap screw M10*20 5 58 handle 1 86
29 Flat gasket GB/T95-2002 5 59 'Hexagon flange face bolt M10*60 2 87
30 Elastic washer 10 5 60 |Flat washer 10*30*2.5 2 88
31 Bucket holder 1 61 Hexagon flange nut M10 2 89
32 Hexagon flange face bolt M10*15 5 62 Belt cover guard 1 90
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Description

Qty

Hexagon flange bolt M10*20

Hexagon flange bolt M8*15

Flat washer 210*22*1.6

Type A V-belt (1753LI)

Belt cover

Hexagon flange bolt M6*12

Outlet bucket

Outlet cover

Hexagon flange bolt M 8*20

Hexagon flange bolt M6*12

Hexagon nylon locknut M6

Flat washer @6*12*1

Flat washer 28*24*2

Feeding bucket

Splashproof plate 470*440*5

Hexagon flange bolt M8*20

Flange toothed locknut M8

Flat washer 28*24*2

Splash holder
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Emergency stop switch box

Emergency stop switch

Nozzle sleeve

Flameout line 1.2 m

Cross recessed round head combination

Flange toothed locknut M4

Rubber tires 16*6.5-8

Flat washer g8*28*2

Hexagon flange bolt M8*20
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